SMART-Plant

Scale-up of low-carbon footprint
material recovery techniques in existing

sewage treatment plants

Cellvation

Municipal sewage water containsahighamount
of suspended solids, and up to 70% of this
material consists of cellulose fibers originating
from the use of toilet paper. This cellulose is a
valuable resource, butis also puts an additional
burden on the wastewater treatment process.
CirTec has developed a dedicated process
called Cellvation® to separate the cellulose
from the incoming sewage water and turn it
into clean cellulose fibers: the product Recell®.
During primary treatment, a special Salsnes
fine-sieve separates cellulosic screenings from
sewage water in a separate stage, which is
washed and further processed to gain clean
cellulose fibers. This product can be reused
in construction materials or for down-stream
blending with bioplastic such as PHA to form a

robust bio-composite material.

WWW.SMART-PLANT.EU

(®) Cellulose Recovery with Dynamic Sieving

as Primary Treatment

Within the SMART-Plant project, a Cellvation®
system with a capacity of up to 90m?3/h
was installed at the sewage treatment
plant Geestmerambacht (Netherlands). It
demonstrates the technical feasibility of
cellulose recovery and illustrates the potential
of this new technology to contribute to a

circular economy in the water sector.

<SLSURATY &1 [l

This project has received funding

from the European Union's Horizon 2020
research and innovation programme
under grant agreement No 690323




screen & grit

q

raw
wastewater

sand

activated sludge tank

‘ return sludge

secondary clarifier

effluent to
surface water

return load

excess
sludge

Cellvation®

gravity thickener

sludge

cellulose washer

-—

hygienization 1
3 ]

pelletizer @

cellpress

Salsnes finescreen

recovered
cellulose

drum screen

hammer mill

digester

Ll 3 S 2
PP S M)
LR R RY

I @ N le
SMART Product:

SMART Product:
Recell” ( Recell®
cellulose pellets cellulose fluff
Unique Selling Points

Reduction of energy consumption for
aeration by up to 20% and increase
of treatment capacity at the plant due
to reduction of organic load in the
activated sludge process

Reduction of sludge volume which leads
to lower polymer use for dewatering
and lower sludge disposal costs

www.cell-vation.nl
info@cell-vation.nl

LK

f

D

g

Cellvation

dewatered
sludge

centrifuge

Reaching EPA class A rating for the
cellulose product

Recovery of a high quality product:
clean cellulose fluff or pellets for reuse
in road construction (e.g. as additive
in asphalt) or as a raw material for
bio-composites and other buildings
materials

salsnes

FilFrer:

Ci



SMART-Plant

Scale-up of low-carbon footprint
material recovery techniques in existing

wastewater treatment plants

AAT

AgRobics has developed a patented anaerobic
biofilter (AAT) that transforms wastewater
into renewable energy. The system combines
high COD and TSS removal as well as biogas
production and is installed upstream of the
aerobictreatmentstep.ltdecreasestheorganic
load of the sewage by 30 %, which results in a
reduction of the energy consumption of the
biological stage by 30% and an increase of
the biogas production by 25%. An integrated
polymeric based immobilization matrix acts
as a surface for the attachment of a biofilm,
which prevents biomass losses and allows
high biomass concentrations.

Within the SMART-Plant project, a demo
system with a reactor volume of 25m3 with
the aim to treat 100-120m3/d of sewage

was installed at the municipal wastewater

WWW.SMART-PLANT.EU

Biogas Recovery in Primary Treatment with

Polyfoam Biofilter

treatment plant of Karmiel (Israel). This plant
has special challenges due to organic-load
peaks (e.g. fat and olive mill residuals) from a
slaughterhouse and olive mill wastewater and

can serve as a representative model of many

treatment plants in warm regions.

This project has received funding

from the European Union's Horizon 2020
research and innovation programme
under grant agreement No 690323




—

raw
wastewater

sand

screen & grit

AAT

The AAT is a
»bio-stabilizeds,
polymer-based
matrix impregnated
with anaerobic
microorganisms.
The matrix has a
large surface area
to establish a large
biofilm. The biofilm

activated sludge tank

>

return § return load

secondary clarifier

effluent to
surface water

sludge

structure protects
the microorganisms
against wash out
and inhibiting

@ Low energy consumption

substances

return load

9 dewatered sludge
Unique Selling Points

Production of biogas as renewable

energy

gravity thickener

drum screen

excess

sludge Q

o,
W

SMART Product:
the production of
biogas is increased
by up to 25%

biogas tank

centrifuge

digester

Reduction of the organic load entering

the biological stage of the WWTP and
less energy costs for aeration

Reduction in the amount of biological

sludge and the associated disposal costs

Small reactor size due to fast reaction
speed and short hydraulic retention time

www.agrobics.com
gilad@agrobics.com

High process stability towards high con-

tamination levels (for example solids,

salts, fats, toxins and oils) and irregular
organic loads

@ Simple operation

( f@Ag Robics

—_——~——

() MEKOROT
~

j——



SMART-Plant

Scale-up of low-carbon footprint
material recovery techniques in existing

wastewater treatment p/ants

SCEPPHAR

mainstream

Treating wastewater while simultaneously
recovering products in a mainstream process:
these ambitious goals have been realised
by the SCEPPHAR process developed by the
Universitat Autonoma de Barcelona together
with Aiglies de Manresa S.A.. This two-sludge
SBR system recovers up to 50 % of phosphorus
and produces a sludge enriched with PHA,
which can be processed to bioplastics
or used to increase methane production
during anaerobic digestion. While meeting
comparable effluent targets, operational
costs of the SCEPPHAR process are lower than
traditional activated sludge systems.

Within the SMART-Plant project, the SCEPPHAR
process is demonstrated in a mainstream

configuration with a capacity of 10 m3/d at the

Manresa wastewater treatment plant (Spain).

WWW.SMART-PLANT.EU

Short-Cut Enhanced Phosphorus and
PHA Recovery in Mainstream

The system is built to achieve effluent limits
of P <1mg/L and N < 10 mg/L, removal up to
90 % of N via nitrite, recovery of around 50 %

of the influent P and production of a waste

sludge with a PHA content up to 30 %.

This project has received funding

from the European Union's Horizon 2020
research and innovation programme
under grant agreement No 690323




screen & grit

—

raw
wastewater

sand

effluent to
surface water

I
anaerobic & mainstream
VFA production
P release and aerobic <>
VFA uptake P uptake
<> aeration
nitritation
NH;>NO,
settling
R2-AUT
SBR cycle
anoxic
discharge P uptake filling
and nitrite
reduction
NO,>N, discharge
settling
filling precipitation buffer tank
reactor
magnesium w—
Chay \
SMART Product: ‘ SMART Product: ‘
PHA-rich sludge struvite
Unique Selling Points

Reduced energy demand and
operational costs

No external carbon source or metal salt
needed

O High effluent quality
(P <1 mg/L, N <10 mg/L)

Recover 50 % of phosphorus as struvite
and sludge with 30 % PHA content

juanantonio.baeza@uab.cat
dguell@aiguesmanresa.cat

Manresa WWTP SCEPPHAR

P Removal FeCl; addition Biological
el Bl St

Products None Struvite +

UurB

Universitat Autonoma
de Barcelona

PHA-rich Sludge

AIGUES DE
MANRESA
S.A



SMART-Plant

Scale-up of low-carbon footprint
material recovery techniques in existing

wastewater treatment plants

IEX

Cranfield University has developed a tertiary
nutrient removal and recovery technology
based on ion exchange (IEX) processes.
After secondary treatment, ammonia and
phosphate are selectively removed from
the wastewater with specific IEX media. The
capacity of the IEX media is regularly restored
by regeneration solutions, where the nutrients
accumulate. With an ammonia stripper or a
combined precipitation and filtration process,
the nutrients are removed as products
from the regenerants. Multiple use of the
regenerants and high recovery rates are key
aspects of the technology to ensure economic
feasibility and sustainably. The recovered
products are ammonia solution and calcium
phosphate salts, which can be directly re-used

in the chemical and fertilizer industries.

WWW.SMART-PLANT.EU

lon Exchange for Ammonia and Phosphorus
Removal and Recovery from Wastewater

Within the SMART-Plant project, the IEX
technology is demonstrated at Cranfield's
wastewater treatment plant (UK) at a flow of
10 m3/day. The challenge of this pilot-plant is
to demonstrate its long-term operation with

optimized regeneration, high nutrient removal

and minimized losses of the IEX media.

This project has received funding

from the European Union's Horizon 2020
research and innovation programme
under grant agreement No 690323




primary clarifier

screen & grit

q

raw
wastewater

sand

excess sludge

activated sludge tank

return sludge

secondary clarifier

return

J

load

mixed sludge
gravity thickener

f

IEX with
synthetic
zeolite to

remove

NH4

drum screen

digester

solids
filtration

Regeneration can
also be realised
off-site in a
centralised facility

SMART Product:
ammonia solution

2
-~
(C/

IEX regeneration
at regular intervals

N-rich KCI

KCl solution (10 %)
reuse multiple cycles

NH; stripper
P SMART Product:
calcium phosphate
P-rich NaOH * %
- O B B o * * %k %k
*x kx

NaOH solution (2 %)
reuse multiple cycles  precipitation tank

4

hydrated lime

A

\

IEX with
hybrid
anion
exchange
media to
remove
PO/

nutrient-free effluent
A >
>

H dewatered sludge

centrifuge

Unique Selling Points

Achieves tight nutrient discharge limits
by removing NH,* and PO,* to very low
concentrations

(<5mgN/L and < 0.5 mg P/L)

High recovery rates: up to 97 % of
ammonia and 95 % of phosphorus

www.cranfield.ac.uk/smartplant
a.soares@cranfield.ac.uk

High quality products which can be
used in the chemical and fertilizer
industry

Multiple use and recovery of
regenerants leading to an economic
feasibility of the IEX technology in the
wastewater industry

SEVERN
TRENT
WATER

Cranfield
University



SMART-Plant

Scale-up of low-carbon footprint
material recovery techniques in existing

wastewater treatment p/ants

SCENA

Short-Cut Enhanced Nutrients Abatment

Sludge dewatering effluent after anaerobic
digestion represents a highly concentrated
stream of nitrogen and phosphorus, which
may contribute up to 25% of the total load
of the mainline WWTP. The SCENA process
developed by the University of Verona aims
to eliminate nitrogen and phosphorus from
sidestream liquors by means of a short-cut
biological process via nitrite and volatile
fatty acids (VFAs) produced from acidogenic
fermentation of sewage sludge. The process
avoids the use of an external carbon source,
which decreases the operational costs and the
excess sludge production.

Within the SMART-Plant project, the SCENA
full-scale

process is demonstrated at

within the wastewater treatment plant

of Carbonera (Italy). The system treats

WWW.SMART-PLANT.EU

Energy-efficient Nutrient Removal from Sludge
Liquor without External Carbon Source

40-50m3/d of anaerobic reject water under
reliable and stable conditions and removes
more than 75 % of nitrogen and phosphorus.
The produced excess sludge with a P content

of up to 5% can be a valuable product for use

as agricultural fertilizer.

This project has received funding

from the European Union's Horizon 2020
research and innovation programme
under grant agreement No 690323




q

raw
wastewater

sand

return

load

digester

dewatered sludge

screen & grit primary clarifier

return /oa&

activated sludge tank

secondary clarifier

excess sludge

l return sludge

effluent to
surface water

mixed sludge
gravity thickener

fermenter

2>

drum screen

screw press

VFA tank

-

SCENA

SBR
cycle

anoxic
- P uptake
- N reduction
NOZ >N,

settling

L

aerobic discharge